
DR009



9

10

11

11







Item No. Description Qty

1 Main Frame 1

2 Bottom Frame 1

3 Back Pad 1

4 Plug RT50*100 3

5 Rubber Foot 3

6 Roller Bar 1

7 Roller Pad 2

8 Bushing 4

9 Flat Washer φ38*φ10*4 2

10 Hex Head Bolt M10*75 2

11 Hex Head Bolt M10*25 2

12 Flat Washer Φ11*Φ20*2 4

13 Spring Washer M10 2

14 Button Head Cap Screw M10*25 2



1

2
3

4

4

5

5

5

6
7

7
8

8
8

8
9

9
4

10

10

11
11

12
12

12

12

13
13

14
14



7



8



9



10



11




	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16



